


ARIF § F T &) VIV LRERS 11777 AW 1170V

Group 6—DEARBORN REVERSIBLE BUSH AND BOG

HARROWS
(Lift Type)—Models 11-34 and 11-36

FIG. QTY.
95 | PART NO. NAME AND DESCRIPTION REQ.
Group 6-1-LIFT FRAME ASSEMBLY

1 | 110961 MARNCERAME (Welded ASSembLy) il oie ahre ks simiis srobes & svin s v oo s oot 1

2 |110922 TOP LINK BRACKET (Welded Assembly). . . v o v v v v oot iiinninnnnnnn 1

3 |20471-S7-8 | BOLT, 7/16" - 20 x 1-1/2" Hex. Hd. l

4 |34808-S7-8 | LOCKWASHER, 7/16" Top Link Bracket to Main Frame . 6

5 |33802-S7-8 | NUT, 7/16" - 20 Hex. )

6 | 110928 STIRRUP and BRACE, Right (Welded Assembly) . . .+« v v v v e v s e v vwnness 1

7 | 110929 STIRRUP and BRACE, Left (Welded ASSembly). . « « v ¢ v e v v v v v evennnnns 1

8 |22028-S7-8 | BOLT, 5/8: -18x3" Hex. Hd. 2
lg giggz:gg:g 3%553{85/5"12;1_3/4 Hidz. Hd, Stirrup and Brace to Main Frame i
11 |33850-S7-8 | NUT, 5/8" - 18 Hex. 4
12 | 110937 GANG FRAME, Right (Welded AssSembly). . « v « v v v v v v v vt vt e o v nenasan 1
13 | 110938 GANG FRAME, Left (Welded Assembly) 1000, 5 viiens ste e b ot ol saiaiin o ssos 1
1A Ml70173-57-8 | COTTER PIN; 3 /8" x 8" - (GANE Frame., .l civis e sivinils aisiaroleTolals sloisls ataisis 2
15 | 110955 BRACE, Gang Frame (Welded Assembly). . .+ v v v v v o v v et eennennnn., 2
16 |20471-S7-8 | BOLT, 7/16" - 20 x 1-1/2" Hex. Hd.

17 |34808-S7-8 | LOCKWASHER, 7/16" } BracetoGang Frame . . . . « « v« v v v & 4
18 |33802-S7-8 | NUT, 7/16" - 20 Hex.

19 | 110960 AR Adisting - Link; s RIEh vsasrammimrortas s i s s ravmaragame s 1
20 | 110957 ARM, Adjusting Link, Left ... ..oootteennnnnteneneeeen. 1
g; igg?f?ﬁs'r-a ggﬁéﬁ P)§1~12, 1(;189.‘.”: 112" } Adjusting Link Arm to Stirrup and Brace . . . . 2
23 |72111-S7-8 | COTTER PIN, 1/4" x 2" - Adjusting Link Arm to-Gang Frame ........... 2
24 | 110951 B IR E T AT BRI ) RN Py G O e e e Lo s e P o it i TIPS e 75 e 2
25 | 110952 LOCK, Trunnion Saddle 2
26 | 110953 GUIDE, Long 2
27 | 110954 GUIDE, Short _ 2
28 |22108-57-8 | BOLT, 5/8" x 18 x 5-1/2" Hex. Hd. } Trunnion Saddle to Main Frame. .. ... 2
29 |22076-S7-8 | BOLT, 5/8" x 18 x 4-1/2" Hex. Hd. : 2
30 |34721-S7-8 | WASHER, 5/8" Plain 8
31 |[33850-S7-8 | NUT, 5/8" - 18 Hex. 4
32 [103497 PN, B P R 2
-~ |34851-87-8 | LOCKWASHER, 5/8" ; Y :

- |33850-87-8 | NUT, 5/8" - 18 Hex. } Link PintoMain Frame. . « c s « o e s so v aeaee o 2




Figure 26 - Disc and Bearing Assemblies

FIG. QTY. REQ.
PART NO. NAME AND DESCRIPTION
26 11-34 | 11-36
Group 6-2—DISC AND BEARING ASSEMBLIES
1 | 110945 BOELT Gang o i s cmms v ey ) ¢ MR Ty e e 2 2
2 | 110947 WASHER
3 | 110948 LOCK } @2 na TR = Tod | St S o A o e 2 2
4 | 33857-87-8 | NUT, 1-1/8" Hex. ;
5 [ 110946 BUME R R o o s iente i A L Ea Bee e e 2 2
6 | 111046 SEOOE, SPRGET 3w e oS et et S et o L e L 4 4
7 | 110949 BEADL 207 NotCNedhe i o s o oo Sl oty st RSB L S e 8
7 | 110950 BLADE; 22" Neteheld & feko i o s o et g 8
8 | 111044 SPOOL, Bearing: Ll iy it s o Al S = L 4 4
9 | 111043 CAP, LoweriBearmgien i oinil AL ot Sty s e 4 4
10 | 111042 CAR; Upper Bearingal. gt 0o - S e i o et L 4
11 | 22092-S7-8 | BOLT, 5/8" - 18 x 5" Hex. Hd.
12 | 34811-S7-8 | LOCKWASHER, 5/8" Upper to Lower Bearing Cap . ... . 8 8
13 | 33850-87-8 | NUT, 5/8" - 18 Hex.
14 | 300247 FITTING, Lube - Center Bearing .« «iv . e e siole siaiots tnn c ouhsionnn 2 2
15 | 300312 EITTING, Lvbe = EndiBeatingt, k.. . o Eeis i il i 5 e 2 2




	Page 1 - Lift Frame Assembly.jpg
	Page 2 - Lift Frame Assembly - Parts List.jpg
	Page 3 - Disc and Bearing Assemblies.jpg



